Manufacturer Code|SY Zhizhan (SYM) | TSC125[Vv2
SPARE PART CATALOGUE | TSC125
DRIVING SYSTEM ASSEMBLY POS. PART NO. ERP CODE ENGLISH NAME QTY
A - Assemb'y A 3777 Driving System Complete Assembly
I 1 \W090031 black right bar grip 1
| 2 \W090021 white grip tube 1
1 ; 8 3 W080018 black throttle perch 1
2, . 10 6 4 W430193 black handlebar pad 1
{ 5 WO070018 black steel handle bar 1
( L k/l‘
./ ‘ y 6 450024 belt 1
' /N\ R _{ ; Ql o 7 3906 button stop switch 1
S N = ¥ «:;’\ 8 W090030 black left grip 1
R —— 9 3995 W060060 throttle cable 800+105mm 1
| 10 W452129 clutch lever perch 1
" 11 W452095 clutch lever-silver 1
12 3996 W060057 clutch cable 850+75 1
12
FRONT BRAKE SYSTEM POS. PART NO. ERP CODE ENGLISH NAME QTY
A - Assemb'y A 3778 Front Brake System Complete Assembly
1 W110346 front brake assy. 1
1 | 1-1 W450121 front brake bracket 1
1-2 3944 W450099 front brake pad 1
2 J400011 M8*30 flange bolt 2
3 W452096 brake lever 1
A
=,
1— A \\{\
. -2
N8
- 2
REAR BRAKE SYSTEM POS. PART NO. ERP CODE ENGLISH NAME QTY
A - Assem bly A 3779 Rear Brake System Complete Assembly
I 1 W120172 180 plate 15 rear brake assy. 1
1 1 3543 W450105 rear brake pad 1




1 W451223 rear brake bracket 1
1 W120075 oil pipe clip 1
1 J400001 M6*12 flange bolt 1
. ) ~ 2 J400003 M6*20 flange bolt 2
= 2 2 J060001 MS6 flange nut 2
& i
-
~ = i ]— f
(53 S
FRONT FORK SUSPENSION POS. PART NO. ERP CODE ENGLISH NAME QTY
A - Assem bly A 7431 Front Fork Suspension Complete Assembly
I 1 W140082 33mm black right standard fork 1
2 W140081 33mm black left standard fork 1
3 W120074 black oil pipe clip 1
4 J400001 GB5789-86 M6*12 flange bolt 1
BAR/FORK CLAMPS POS. PART NO. ERP CODE ENGLISH NAME QTY
A-Assembly A 7388 Fork Clamps Complete Assembly
| 1 W160020 $25.1*201 black steering column 1
2 W150202 D33 upper clamp 1
I T 3 W150203 P33 lower clamp 1
;‘ 4-1 W150035 upper raiser 1
‘ 4-2 W150036 lower rasier 2
[ 5 W170001 52*22*68-35 top nut 1
6 W170003 washer 1




@l | & 8 4070003 flange lock nut 4

L i 10 J350005 M6*20 screw 4

Vo) 11 J350011 M6*20 screw 2

12 J350027 M8*120 screw 4

13 J350049 M8*12 screw 2

BEARING/STEERING POS. PART NO. ERP CODE ENGLISH NAME QTY

7 W170007 seal washer 1

9 W170009 upper and lower bearing 1

FRONT TYRE ASSEMBLY POS. PART NO. ERP CODE ENGLISH NAME QTY
A-Assembly A 3783 Front Tyre Complete Assembly

| 1 3654 W180036 60/100-14 front tire assy. 1

| | 1-1 W180113 60/100-14 front tire 1
1-2 W450813 60/100-14 inner tube 1

1-3 W450227 14*20 lining belt 1

2 3187 W190016 1.4*14 front rim assy-black 1

2-1 W450985 1.4-14 black steel rim 1
2-2 W451929 14-inch spokes-inner 16
2-3 W450211 14-inch spokes-outer 16

2-4 W452210 front wheel hub 1

3 W130021 front brake disc 1

4 W450029 front disc plate bolt 4

5 W040068 bush 1

6 W030033 $210 /P16.5 * H1.5 wheel axle 1

7 W040060 $15*25*H18 bush 1

8 J070009 M14*1.5 flange lock nut 1




REAR TYRE ASSEMBLY POS. PART NO. ERP CODE ENGLISH NAME QTY
A-Assem bly A 3784 Rear Tyre Rear Tyre Complete Assembly
I 1 W180021 80/100-12 P153 rear tire assy. 1
1-1 3189 80/100-12 rear tire 1
1-2 W450860 80/100-12 inner tube 1
1-3 W451031 12*20 lining belt 1
2 3205 rim assy. Rear wheel 1
2-1 W450206 black steel rim 1
2-2 W451931 spokes-inner 16
<F 2-3 W450924 spokes-outer 16
- \ 2-4 W452211 rear wheel hub 1
’ 3 3204 W130022 rear brake disc 1
- 2L |1 Vi 4 W450030 rear brake disc bolt 4
o1 4 - 5 W040066 flat bush 1
r 6 W030035 wheel axle 1
7 W040074 bush 1
8 J380004 bolt 4
9 J450003 lock plate 2
10 W350006 rear sprocket 1
11 W340025 chain tensioner 2
12 J050004 nut 4
13 J070009 flange nut 1
14 J050004 nut 1
15 J010002 spring washer 1
16 J020004 washer 1
17 W440175 rim lock 1
FRAME POS. PART NO. ERP CODE ENGLISH NAME QTY
A-Assemb|y A 3785 Frame Complete Assembly
I 1 L060286 frame assy. 1
2 J070003 M8 flange lock nut 2
‘ 3 J390019 bolt 1
P 4 J390020 bolt 1
P e 5 J350016 screw 1
/& W340030 rubber chain roller 1
6 W010001 bearing 2
7 \W040005 bush 1
v ) A W\
2 .‘ 5 :‘4\5
3 \l‘ii ‘ @ 7 "
178 ‘
%
SWINGARM POS. PART NO. ERP CODE ENGLISH NAME QTY
1 1 3786 W240022 390mm black swing arm 1
2 W030008 ©10%188*1.25mm swing arm axle 1
3 J020004 ©8*16*1.5mm flat washer 2




// 4 W010021 6200Z-10/P6 bearing 2
“«",‘“ 5 W040021 ©10.2*22.5*H16 bush 2
“_ W340015 black chain guard 1
' 6 W340058 chain guard plate 1
N 5 —9 7 J070004 M10*1.25 flange lock nut 1
I o =8 8 4230009 TM6*12 screw 1
Vo 7 9 W120074 black plastic clip 1
& 10 7711 420H 106L chain 1
o 10"1 W450026 428 chain link 1
b o— 11 7505 W340036 black chain slider 1
@ 12 J310001 M6*16 screw 2
13 J010002 spring wsher 2
14 J350011 M8*20 screw 2
REAR FORK SUSPENSION POS. PART NO. ERP CODE ENGLISH NAME QTY
A-Assem b|y A 3787 Rear Fork Complete Assembly
I 1 W360050 K-00 L=270 ®10 rear shock 1
2 J070004 M10x1.25 flange lock nut 2
3 W030001 @10x45x1.25 rear shock axle 2
2—@
—0
FOOT BRAKE POS. PART NO. ERP CODE ENGLISH NAME QTY
A-Assem b|y A 3788 Foot Brake Complete Assembly
1 W330071 black brake pedal 1
l 2 W050001 D13*$2.4*H24*10 rear brake spring 1
3 J020014 @15x¢930x2.5 flat washer 1
ﬂ! 4 J420005 2.5x30 cotter pin 1




—

YX ENGINE POS. PART NO. ERP CODE ENGLISH NAME QTY
A-Assembly A 3192 Engine Complete Assembly
' 1 3192 YX125cc engine 1
l 1-1 W450639 YX-02 engine intake 1
1-2 W450360 M6*20 engine bolt 4
1-3 W450533 intake gasket 1
- 1-4 W450532 insulated gasket 1
1-5 W452267 YX kick start lever 1
1-6 3922 W450636 YX gear lever 1
\ 2 3590 3590 Stator YX 125/ 140 Kick Start
POS. CODE ERP CODE NAME QTY
A 3962 Stator Guard Complete Assembly
L 6 Spacer L16 OD10 2
7 Spring Washer 2
8 Washer 2
9 M6x90 Hex Socket Bolt S5 1
11 M6x10 Hex Socket Bolt S5 1
11-1 M6x25 Hex Socket Bolt S5 1
12 3518 YX Flywheel Cover 1
13 3962 Stator Guard / Case Saver 1
14 3561 Sprocket Cover 1
15 1
FRAME PARTS ASSEMBLY POS. PART NO. ERP CODE ENGLISH NAME QTY
A-Assem bly A 3790 Frame Parts Complete Assembly
I 1 3360 black steel engine plate 1
2 J390010 M8*35 flange bolt 2
3 J400002 M6*16 flange bolt 2
‘ 4 J420017 97.8*42 hinge pin 2
. " 5 W050015 left footpeg spring 20 * @2 * H8 * 4 laps 1
) ‘\; 6 WO050016 right footpeg spring ¢20 * ¢2 * H8 * 4 laps 1
‘\| 7 J420004 cotter pin 2.5*24 2




. NS /f S 8 W320051 left footpeg 1
—R D i V 9 W320052 right footpeg 1
L o J\\/’{ —¢ 10 7793 W310027 footpeg mount 1
Pl N "N\ 1 350012 screw M8*25 2
1o N L Ny ¥, 12 J020004 washer ¢8*16*1.5 2
) /A’-\—E - = ’ 13 J010002 spring washer 2
™~ AN R : 14 J060004 flange nut M10*1.5 1
) - 15 J450041 bolt 'M10 * 30 * 1.5 8.8 grade / S17 thread 11 1
" 16 W310175 side stand L = 290 1
% { 2 17 W050017 side stand spring @15 * 2.5 * H40 * 16 laps 1
0
/
H
CARBURETOR POS. PART NO. ERP CODE ENGLISH NAME QTY
A-Assem bly A Carburetor Complete Assembly
| 1 3911 VM22 carburetor 1
1 2 3595 ®38 with 35-51 clamp foam air filter 1
2-1 J450011 J450011 hoop 1
1 4 3051A 3051A Remote Fuel Switch 2
5 7099 7099 Stone Fuel Filter
3 ‘
21 -
MUFFLER POS. PART NO. ERP CODE ENGLISH NAME QTY
A-Assem b|y A 3792 Muffler Complete Assembly
I 1 W290036 28 muffler pipe 1
1 2 J070002 flange lock nut 90301-KRS-8300 M6 2
3 W450010 seal gasket 1
(. 4 J230002 screw TM5*10 2
o ~9 5 7543 W290008 exhaust $28 1
6 W450015 rubber washer 1
7 7496 hoop 1
8 J390011 flange bolt GB5787-86 M8*40 1
9 W040008 spacer ¢8*20*H14 1




ELECTRIC ASSEMBLY

POS. PART NO. ERP CODE ENGLISH NAME QTY
A-Assembly A Electrical Complete Assembl
|
4 J390004 flange bolt M6*20 S8 1
2
H
4
TANK POS. PART NO. ERP CODE ENGLISH NAME QTY
A-Assemb|y A 3794 Tank Complete Assembl
|
2

W450004

fuel tank switch

1

3 W400009 fuel cai rubber washer 1

5 W380023 breathing valve 1
6 J450020 oil pipe clip 1
7 J450021 oil pipe clip 1
8 J400010 flange bolt M8*25 1
9 J020006 flat washer ¢8x928x1.5 2
10 W400006 rubber washer ®10*24*3+21*3*H15 1
1 W400007 rubber washer 1
1
PLASTICS POS. PART NO. ERP CODE ENGLISH NAME QTY
A-Assembly
I 2 W390007 number plate 1
3 W390056 front fender 1




T~ 4 W390057 front left cover 1
&:‘ \\/{/> \/7 T /7 — 5 W390059 rear left cover 1
h N ~LL / L _4,/ A \/) 6 W390062 rear fender 1
S - - 7 W390061 rear right cover 1
= 8 W390058 front right cover 1
¥ L 4 9 W440004 number plate bracket 61+36*15*2 1
10 J390001 flange bolt 'GB5787-86 M6*12 S8 2
¥ 11 J050001 nut GB6170-86 M4 2
12 J090001 screw 61 +36*15* 2 2
13 W400003 rubber insulation 1
14 W040007 flat bush '$8*16*H6.5 2
15 J390003 flange bolt 'GB5787-86 M6*16 S8 1
16 J230009 bolt M6*12 2
17 W400005 rubber washer 2
18 J230010 screw TM6*16 2
19 J060001 nut GB6177-86 M6 5
20 J400001 flange bolt GB5789-86 M6*12 2
21 J100003 screw ST4.2*16 7
22 J100001 screw ST4.2*12 2
23 J400003 flange bolt M6*20 2
24 J020002 washer ¢6*@12*1.5 6
25 J400002 flange bolt '95701-06016-00 M6*16 S10 1
26 J020003 washer ¢6*¢18*1.5 2

27 3774 Front and Rear Mud Guard Complete Assembly

STICKER/DECALS POS. PART NO. ERP CODE ENGLISH NAME QTY
A-Assembly A 3931 Sticker Complete Assembly

I 1 sticker 1
2 handlebar cover 1




